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Counter:

Elapsed Time:
Procedure Name:

Start Date:
Start Time:
End Date:
End Time:
Workstation:
Tested By:
Coil:

14 11 |
Frodue
peint
07T v 30 700 130 700 730
; Angle (deg)
515
Test Summary Test Results
64 Peak Torque: 60.9100 N-m
00:06:20 Peak Angle: 221.1212 deg
Test unit Peak Time: 379.2000 s
10/6/2016 Torque at Break: 3.8400 N'm
2:26:10 PM Angle at Break: 221.0624 deg
10/6/2016 Time at Break: 379.0998 s
2:32:30 PM Torque at Peak Torque: 60.9100 N-m
HP-PC Angle at Peak Torque: 180.0532 deg
Default Time at Peak Torque: 308.8002 s
l Shear Modulus G: 14.2168 GPa
Specimen Gage Length: 0.0320 m
Automatic Modulus: 8.6169 N-m
Torque at AEL: 55.2000 N'm
Angle at AEL: 14.5625 deg
Time at AEL: 25.0998 s
Area: 0.0859 in?
Diameter: 0.0084 m
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Angle (deg)
Test Summary Test Results
Counter: 64 Peak Torque: 60.9100 Nm
Elapsed Time: 00:06:20 Peak Angle: 221.1212 deg
Procedure Name: Test unit Peak Time: 379.2000 s
Start Date: 10/6/2016 Torque at Break: 3.8400 Nm
Start Time: 2:26:10 PM Angle at Break: 221.0624 deg
End Date: 1‘0/6/3016 Time at Break: 379.0998 s
End Time: 2:32:30 PM Torque at Peak Torque: 60.9100 N-m
Workstation: HP-PC Angle at Peak Torque: 180.0532 deg
Tested By: Default Time at Peak Torque: 308.8002 s
Coil: I Shear Modulus G: 14.2168 GPa
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Specimen Gage Length:
Automatic Modulus:
Torque at AEL:

Angle at AEL:

Time at AEL:

Area:

Diameter:

(0.0320m
8.6169 N m
55.2000 N m
14.5625 deg
25.0998 -
0.0859 in*
0.0084 m
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